
RIDGID
R86044 18 V COMPACT ROUTER

REPAIR SHEET

RIDGID
R86044 TOUPIE COMPACTE DE 18 V

FEUILLE DE RÉPARATION

RIDGID
R86044 TUPI COMPACTO DE 18 V

HOJA DE REPARACIONES

ONE WORLD TECHNOLOGIES, INC.
P.O. Box 1427

Anderson, SC 29622, USA
1-866-539-1710    www.RIDGID.com



2

R86044

6

5

16

17

18

24

21

19

20

26

27
28
29

44
46

45

41

42

43

3231

30

40

46

2

1

3

4

7

9

8

10

711

12 13

14

15

22
25

23

47

34

35 36

37

38

39

33



3

R86044

 1 671361001 Collet Nut ................................................................. 1

 2 671362001 Collet ........................................................................ 1

 3 206563001 Motor Assembly ....................................................... 1

 4 291711001 Led Assembly .......................................................... 1

 5 660201003 Screw (M2.6 x 8 Mm, Pan Hd.) ................................ 1

 6 941120212 Warning Label .......................................................... 1

 7 204359001 Top Cover Assembly (Inc. Key Nos. 6 & 12-13) ....... 1

 8 531856001 Slide Switch Button ................................................. 1

 9 671845002 Detent Spring ........................................................... 1

 10 204362001 Speed Control Assembly (Inc. Key No. 4) ............... 1

 11 660024049 Screw (M4 x 16 mm, T15 Torx Pan Hd. ) ................. 2

 12 941120224 Warning Label (English/French) ............................... 1

 13 941120225 Warning Label (Spanish) .......................................... 1

 14 660230011 Screw (M3 x 10 mm, T10 Torx Pan Hd.) .................. 4

 15 637700001 Retainer Strap .......................................................... 1

 16 340028001 Zero Reset Ring ....................................................... 1

 17 570334001 Rubber Plug ............................................................. 1

 18 519238001 Micro Depth Adjustment Knob ................................ 1

 19 692257001 Height Adjust Rod.................................................... 1

 20 632954001 Base Retaining Clip ................................................. 1

 21 941121751 Data Label ................................................................ 1

 22 660422010 Screw (M4 x 30 mm, T20 Torx Pan Hd.) .................. 2

 23 660024044 Screw (M4 x 16 mm, T20 Torx Pan Hd.) .................. 2

 24 204360001 Motor Housing (Inc. Key No. 21) ............................. 1

 25 692272001 Compression Spring ................................................ 1

 26 671826001 Retaining Ring (E-Ring) ............................................ 1

PARTS LIST

KEY PART
NO.  NUMBER  DESCRIPTION QTY

KEY PART
NO.  NUMBER  DESCRIPTION QTY

27 519264001 Spindle Lock Button ................................................ 1

 28 632956001 Cover Plate .............................................................. 1

29 660203027 Screw (M3 x 8 Mm, Pan Hd.) ................................... 2

 30 621061003 Shoulder Screw ....................................................... 1

 31 610975002 Quick Release Lever ................................................ 1

 32 692271001 Torsion Spring .......................................................... 1

 33 200274007 Latch Assembly ....................................................... 1

 34 634001002 Plate ......................................................................... 1

35 670060001 Washer (OD10 x ID5.1 x 1t) ..................................... 1

 36 670974002 Lock Nut (M5) .......................................................... 1

 37 200234019 Base Assembly (Inc. Key Nos. 30-32) ..................... 1

 38 519234001 Subbase (Square) .................................................... 1

 39 6621202 Screw (M4 x 10 mm, Button Hd.) ............................ 4

40 519412001 Dust Chute ............................................................... 1

 41 612922001 Cutter (1/4 in.) .......................................................... 1

 42 519233001 Subbase (Round) ..................................................... 1

 43 637753001 Wrench ..................................................................... 1

 44 671499001 Edge Guide Rod ...................................................... 2

 45 640795001 Straight Edge Guide ................................................ 1

 46 512777001 Edge Guide Knob .................................................... 2

 47 204358001 Edge Guide Assembly (Inc. Key Nos. 44-46) ........... 1

  Not Shown:

  903209087 Tool Bag

  991000882 Operator’s Manual (961152616)

  (Rev:03) 
  3-29-18



LED
DÉL
LED

SPEED CONTROL ASSEMBLY
ENSEMBLE DE COMMANDE D’ACCÉLÉRATEUR
CONJUNTO DEL CONTROL DE VELOCIDAD

SWITCH
INTERRUPTEUR
INTERRUPTOR

MOTOR
MOTEUR
MOTOR

BLACK
NOIR
NEGRA

RED
ROUGE
ROJO

RED
ROUGE
ROJO

WHITE
BLANC
BLANCA

BLUE
BLEU
AZUL

CONTACT PLATE 
 PLAQUE DE CONTACT

LA PLACA DE CONTACTO

WIRING DIAGRAM
SCHÉMA DE CÂBLAGE

DIAGRAMA DE CABLEADO




